
18

17

19
25

1620

21

11

12

1314

9

2

7
85

3 6
10

1

4

23

15

22

24

Adventurer 5 Exploded Drawing
ITEM NO. Description Part 

NO QTY.

1 Firebox Assembly 8698 1
2 Airwash Slider 8700 1
3 Airwash Spacer 8716 4
4 Airwash box 8717 1

5 ISO 10642 - M5 x 40 
- 22N 4

6 Hexagon Nut ISO - 
4034 - M6 - N 12

7 Hot Plate 8730 1

8 ISO 10642 - M5 x 10 
- 10N 9

9 100mm Spigot 8718 1

10 ISO 4762 M6 x 12 - 
12N 3

11 Baffle Pins 8726 2

12 Baffle ceramic 
board 8733 1

13 Baffle Plate 8725 1
14 Body Trim Plate 8719 1

15 ISO 7380 - M5 x 12 - 
12N 13

16 Grate 8720 1
17 Rear Firebrick 8721 1
18 LH Side Firebrick 8722 1

19 RH Side Firebrick 
Side 8723 1

20 Fuel Retainer 8724 1
21 Ash Pan 8731 1

22
Rigidised 
Aluminium 
Heatshield

8732 1

23 Bottom 
Heatshield 8729 1

24 Floor Fixing 
Bracket 8728 4


	Sheet1
	Drawing View1


